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A&E / Hospital Letter MCADD
Dear Doctor

Re: [name of child], [address of child], [NHS number] 

This child has (or is currently being investigated for a positive newborn screening test for) medium-chain acyl-CoA dehydrogenase deficiency (MCADD). Children with MCADD have a reduced ability to metabolise fat to provide energy. Infections, fasting, vomiting or diarrhoea result in the accumulation of medium chain fats, which form toxic metabolites. This can lead to serious illness with encephalopathy and even death. Hypoglycaemia may only occur at a relatively late stage; treatment must not be delayed just because the blood glucose is normal. 

Treatment aims to inhibit mobilisation of fat by providing ample glucose. During intercurrent infections, parents will use an Emergency Regimen (ER) of frequent glucose polymer drinks but if this is not tolerated or there is clinical deterioration they have been instructed to attend the hospital urgently for further management. 


Brief parent-held guide to MCADD hospital management*

Assess 

· Responsiveness / conscious level – record Glasgow coma score

· U&E, Blood Gas, Glucose (stick test + laboratory measurement), other tests as indicated

Vomiting or Diarrhoea or Not tolerating feed/ER or Altered consciousness or Blood Glucose <3.0 mmol/l
1. IV 10% glucose bolus 2ml/kg (200 mg/kg)

2. If the blood glucose is <3.0 mmol/L and there is a delay in obtaining venous access, give oral GlucoGel whilst attempting to cannulate

3. If poor circulation / shock, follow with 20 ml/kg 0.9% sodium chloride

4. Whilst the maintenance fluid is being made up, continue 10% glucose at 5ml/kg/hr

5. Maintenance fluid given as 10% glucose with 0.45% sodium chloride. 

This solution can be made up as follows:

Remove and discard 50 ml from a 500 ml bag of 0.45% sodium chloride & 5% glucose solution, then add 50ml of 50% glucose to the fluid remaining in the bag

6. Correct any fluid / electrolyte deficits; add potassium to the infusion once urine passed and hyperkalaemia excluded 

7. Admit & notify metabolic team (contact details below)
8. Monitor blood glucose 4 hourly during acute phase 
9. Adjust IV infusion rate to maintain blood glucose 4-8 mmol/l
10. Continue infusion until blood glucose stable and tolerating usual oral feeds
Note: Oral rehydration solutions do not contain sufficient glucose to avoid decompensation and therefore, if prescribed, must be fortified with glucose polymer – see MCADD Dietary Information Sheets for ER recipe, available at http://www.bimdg.org.uk/guidelines/guidelines-child.asp. 
Please notify the metabolic team below if this child is admitted. 
[INSERT CONTACT DETAILS FOR METABOLIC TEAM]

If you have any questions, please do not hesitate to contact the metabolic team as above.
*MCADD dietary management guidelines are available at http://www.bimdg.org.uk/guidelines/guidelines-child.asp
*Further detailed information / protocols can also be accessed at https://www.gov.uk/government/collections/newborn-blood-spot-screening-programme-supporting-publications#medium-chain-acyl-coa-dehydrogenase-deficiency-(mcadd)
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